



TEST REPORT

Prepared for:

KINGLINE INDUSTRIAL DEVELOPMENT CO., LIMITED

**11/F, HUAYI TECHNOLOGY BUILDING, YONGXIANG RD, WUHE COMMUNITY, BANTIAN TOWN,
LONGGANG DISTRICT, SHENZHEN, CHINA**

Product Name: protein shaker bottle

**KL-7010, KL-7010D, KL-7011, KL-7076, KL-7078,
KL-7078D, KL-7088, KL-7033, KL-7032 KL-7002, KL-7056,**

Model Name: KL-7054, KL-7009, KL-7175, KL-7003, KL-7004, KL-7005,
KL-7013, KL-7012, KL-7170, KL-7180, KL-7090, KL-7019,
KL-7007, KL-7006, KL-7050, KL-7058, KL-7057

Trade Mark: N/A

Date of Test: From August 16, 2023 to August 24, 2023

Date of Report: September 05, 2023

Report Number: HK2308319960-1RR

Prepared by:

Shenzhen HUAKE Testing Technology Co., LTD.

**1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community,
Fuhai Street, Bao'an District, Shenzhen, Guangdong, China**

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAKE, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at <http://www.cer-mark.com>.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



TEST REPORT

Report No.: HK2308319960-1RR

Date: September 05, 2023

Page 2 of 7

Applicant: KINGLINE INDUSTRIAL DEVELOPMENT CO., LIMITED
Address: 11/F, HUAYI TECHNOLOGY BUILDING, YONGXIANG RD, WUHE COMMUNITY, BANTIAN TOWN, LONGGANG DISTRICT, SHENZHEN, CHINA
Manufacturer: KINGLINE INDUSTRIAL DEVELOPMENT CO., LIMITED
Address: 11/F, HUAYI TECHNOLOGY BUILDING, YONGXIANG RD, WUHE COMMUNITY, BANTIAN TOWN, LONGGANG DISTRICT, SHENZHEN, CHINA

The following sample was submitted and identified by/on behalf of the client as:

Sample Name: protein shaker bottle
Model No.: KL-7010, KL-7010D, KL-7011, KL-7076, KL-7078, KL-7078D, KL-7088, KL-7033, KL-7032 KL-7002, KL-7056, KL-7054, KL-7009, KL-7175, KL-7003, KL-7004, KL-7005, KL-7013, KL-7012, KL-7170, KL-7180, KL-7090, KL-7019, KL-7007, KL-7006, KL-7050, KL-7058, KL-7057
Trade Mark: N/A
Sample Receiving Date: August 16, 2023
Testing Period: From August 16, 2023 to August 24, 2023
Results: Please refer to next page(s).

 Signed for and on behalf of HUAK

Approved by: _____
 Lab Manager

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at <http://www.cer-mark.com>.



TEST REPORT

Report No.: HK2308319960-1RR

Date: September 05, 2023

Page 3 of 7

Information of the Test Laboratory

Shenzhen HUAK Testing Technology Co., Ltd.

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Testing Laboratory Authorization :

A2LA Accreditation Code is 4781.01.

FCC Designation Number is CN1229.

Canada IC CAB identifier is CN0045.

CNAS Registration Number is L9589.

CPSC Certification Number is 1710.

Summary of Test Results:

TEST REQUEST

A. To determine Bisphenol A (BPA) as the requirement of Client.

CONCLUSION

PASS



TEST REPORT

Report No.: HK2308319960-1RR

Date: September 05, 2023

Page 4 of 7

Results:

Tested part(s):

Seq. no	Part(s) name	Client Claimed Material
1	White coating (black plastic)	Body material -PP
2	White coating (Orange plastic)	Body material -PP
3	Purple coating (white plastic)	Body material -PP
4	Brown coating (red plastic)	Body material -PP

A. To determine Bisphenol A (BPA) as the requirement of Client.

Test method: With reference to US EPA 3550C:2007, by solvent extraction and analysis was performed by high performance liquid chromatography (HPLC).

Item	Unit	MDL	Results	
			1	2
Bisphenol A (BPA) Content	mg/kg	0.1	N.D.	N.D.

Item	Unit	MDL	Results	
			3	4
Bisphenol A (BPA) Content	mg/kg	0.1	N.D.	N.D.

Note:

- N.D.=Not Detected or less than MDL.
- mg/kg=ppm.
- MDL= method detection limit
- The test portions are mixtured, the result is not representative to each portion, but according to the data, we can ensure the concentration is bellow the limit.
- The test part is specified by the customer

**** Modified History ****

Revision	Description	Issued Data	Remark
Revision 1.0	Initial Test Report Release	2023/09/05	Jason Zhou



TEST REPORT

Report No.: HK2308319960-1RR

Date: September 05, 2023

Page 5 of 7

Photograph of Sample



The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAKE, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at <http://www.cer-mark.com>.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



TEST REPORT

Report No.: HK2308319960-1RR

Date: September 05, 2023

Page 6 of 7



The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAKE, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at <http://www.cer-mark.com>.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



TEST REPORT

Report No.: HK2308319960-1RR

Date: September 05, 2023

Page 7 of 7



HUAK authenticate the photo on original report only

***** End of Report *****

Remark: This report is considered invalidated without the Special Seal for Inspection of the HUAK. This report shall not be altered, increased or deleted. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone who uses this report should understand all of the details of the engagement. Without written approval of HUAK, this test report shall not be copied except in full and published as advertisement

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at <http://www.cer-mark.com>.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China